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TEST %35 No.: STR15079186S

UN38.3 ik &

UN38.3 Test Report

] 75 8 B i 113465

n i L]
¥ M & 3.7V, 2850mAh, 10.55Wh

. Rechargeable Li-ion Battery 113465
Sample name : 37y 2850mAh, 10.55Wh
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Consignor : Shenzhen Sinoming Technology Co., Ltd
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TEST

4a'5 No.: STR15079186S

R A 75 eH AR B it 113465

Test method
and criterion

PES 2 FR Chinese | 3.7V, 2850mAh, 10.55Wh
Sample name He Rechargeable Li-ion Battery 113465
English 3.7V, 2850mAh, 10.55Wh
=}
PERB S et
Sample No.
AL FYITHIRE R AR AR
Consignor Shenzhen Sinoming Technology Co., Ltd
AR ST FEE AR R AR
Manufacturer Shenzhen Sinoming Technology Co., Ltd
S BER CRTREHEYEHIE N SKRMFTHET M)
e ST/SGIAC.10/11/Rev.5, amend 2, 38.3
R s bRt

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.5, amend 2, 38.3

s REaiggit, R 66.134.1*10.6mm
Appearance Silvery prismatic battery, size 66.1*34.1*10.6mm
¥: 1 # T3 AR
AL 2015-07-23 LR 2015-07-23 ~ 2015-08-04
Accepted date Test date
ST L, AR, 3. ik, SMNEBELRE. BYIE. R, HEeE
Test ite"ms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
LR, EEMFABREE (RTRERYEHHEND J\hﬂﬁn‘ﬁ;}:ﬂﬂ»
ST/SG/AC.10/11/Rev.5, amend 2, 38.3 frifi ik .
The sample has passed the test items of UNITED NATIONS "Recommendations
on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
Wikgiie ST/SGIAC.10/11/Rev.5, amend 2, 38.3
Conclusion
9% Hifl(Issue date): 2015-08-14
ik ;
Comments \\X\Test Te%,
"o 0,
ik s : Hi% % J @ g? Ak N ¢
Compiler: Checker: g Approver: % 3
Q)

TR RR AR AR
Shenzhen SEM.Test Technology Co., Ltd.
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d TEST 435 No.: STR15079186S
s it B SR BN SR 5 S . !
5 | SRRA S Stand:g%ilﬁejrﬁnﬁtiﬁ?clause IR AU ik
No. Name of test Humbarof slahdard Test result Test conclusion | Remarks
BEE CTRERYERNENT L0RA
1 [zt FEFNY UN Manual of Tests and Criteria | ML 1 o /
Altitude simulation | ST/SGIAC.10/11/Rev.5, amend 2, 38.3 X4 | See Appendix 1 Passed
T.1 Test T.1
A E CeTalRByEirEE S5
2 RER PN UN Manual of Tests and Criteria | M2 & /
Thermal test ST/SG/AC.10/11/Rev.5, amend 2, 38.3 {14 | See Appendix 2 Passed
T.2 Test T.2
BAE CiraliRyEniEydy LM
3 =) ##EFND UN Manual of Tests and Criteria | BB 3 iy /
Vibration ST/SG/AC.10/11/Rev.5, amend 2, 38.3 X4k | See Appendix 3 . Passed
T.3TestT.3
BEE CeTEREMERNENS 9550
4 thil FETFAT UN Manual of Tests and Criteria | W% 4 &k /
Shock ST/ISGIAC.10/11/Rev.5, amend 2, 38.3 iX% | See Appendix 4 Passed
T.4 Test T4
ST e B&EH CATraRRyERMENT ma
5 Ex?ernél FRETIN UN Manual of Tests and Criteria | %5 & ;
s o ST/SGI/AC.10/11/Rev.5, amend 2, 38.3 iR% | See Appendix 5 Passed
short-circuit
T.5TestT.5
BEE CiTFaREIERNEYA EIBH
6 E7 91 FFEFEA) UN Manual of Tests and Criteria | M= 6 e /
Crush ST/SGIAC.10/11/Rev.5, amend 2, 38.3 i\ | See Appendix 6 Passed
T.6TestT.6
BAE CiTaRiyERmENA £
7 HERH FHEEN) UN Manual of Tests and Criteria | MB# 7 at /
Overcharge ST/SG/AC.10/11/Rev.5, amend 2, 38.3 iX%: | See Appendix 7 Passed
T.7 Test T.7
BE&E CGirapfiyEmmEnds Lnm
8 S AR FEENY UN Manual of Tests and Criteria | MFHZ: 8 ot /
Forced discharge | ST/SG/AC.10/11/Rev.5, amend 2, 38.3 i3 | See Appendix 8 Passed
T.8 Test T.8

L L RHRIE: 200 -25C; HFHRBRE  45% - 75%
est anvironmen Ambient temperature; 20°C -25°C, Ambient humidity: 45% - 76%
condition
A H ;
Test items
ARG T IR 4
Subcontracted . N / Post
test condition 4340, 525G 5 ame code
Subcontracted
Laboratory il - H
Address Tel

EYIMER R IR R AR
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 455 No.: STR15079186S
ff #& 1
Appendix 1
=] y AT H 2R = R
No. Name of Test ltems Altitude simulation
L 1T Before ik g After L ,
RRGS | R ARGX | HEME | gran
Sample No. | Sample status il i Fegd R e i i B JrERHE a?;)oss il (L;/a) Test result
m; (g) Vi(V) m2(g) V2(V) i i
HESEET R
01 mYé"F’jlﬁhmg 2 49.200 4.196 49.200 4.194 0.000 99.95 (@)
HREAT
02 1CYé\I=IaJI7I)er)harg i 49.240 4.196 49.240 4.194 0.000 99.95 )
Hoseasim
03 ey F;L'?,Y Ch‘;rged 49.186 4.198 49.184 4,195 0.004 99.93 O
HWRTEATEH
04 : ng\;;,y b | 49.493 4.197 49.491 4,195 0.004 99.95 0
BHWXsEaToH
05 e gjw Ch“;{g . 49.083 4.195 49.081 4.191 0.004 99.90 O
BT eI
06 vove gjw Cﬁg 3 49.075 4.196 49.073 4.193 0.004 99.93 O
ML
07 s F’;ﬁ;hm 9 49.620 4.197 49.617 4,195 0.006 99.95 O
BRI
08 1ove F{:;wcﬁged 49.138 4.198 49.137 4.194 0.002 99.90 (9]
Bhsms i
09 wYé‘;f"ycwged 48.208 4.198 48.906 4.195 0.004 99.93 (@]
10 HUGERTM | 49 243 4.199 49.212 4.196 0.002 99.93 o)

1 CYC Fully Charged

=]

i L V-HERG DA R-BERL FHiRek O-GilER. EHER. LMk, BB, Lk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

T AR R RE A R A E B’am, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of




TEST %% No.: STR15079186S
e & 2
Appendix 2
F5 5 PRT5 H 455 NEREE
No. Name of Test Items | Thermal test
WA HT Before TG After o
RRGIS | Rk B | Bemi | s
Sample No. | Sample status Hith i &= JFE4mIE Ml E FEGHRE a?‘; )055 st (l;f) Test result
s (9) V1 (V) mz(g) V2 (V) : :
01 | HXEERD | 49200 | 4194 | 49182 | 4.135 0.037 98.59 0
02 | HXEERA | 49240 | 4194 | 49230 | 4.132 0.020 98.52 0
03 | MWkeslm | 49184 | 4195 | 49478 | 4133 | 0012 98.52 0
04 | HUEEAL | 49491 | 4195 | 49480 | 4.140 0.022 98.69 o)
051 || HAESRR 40 081 4.191 49.071 4.141 0.020 98.81 0
06 | HUWEEAD | 49073 | 4193 | 49.062 | 4.134 0.022 98.59 o)
07 | HUEEAM | 49617 | 4195 | 49608 | 4.136 0.018 98.59 o)
08 | HWEEAW | 49137 | 4194 | 49425 | 4138 | 0024 | 9866 0
HRELTH
09 | HETEAE | 48906 | 4195 | 48895 | 4.140 0.022 98.69 0
HksEA T
10 | BREERE | 49212 | 4196 | 49.204 | 4.133 0.016 98.50 0
ATZEA

Fa L-itha%;  V-HES

Note:

DRk, R-BE3; F-igk; O-KHtsE. LHFA. TRk, TR, TigK.

no disassembly, no rupture & no fire

L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

BN ks TR A PR A 7]
Shenzhen SEM.Test Technology Co., Ltd.
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dﬂisr %5 No.: STR15079186S
fff =& 3
Appendix 3
iac] 3 RT H 455 Rl
No. Name of Test ltems Vibration
WA HT Before W a5 After S
RRGE | RRRE mBle || MR | g
Sample No. | Sample status | HIlEE TR Rt i = FrRghE a?,,s/ )OSS 298 (L;/a) Test result
m1(a) Vi(V) mz(g) V2(V) 4 :
HIRGEERR
01 1CYé\Fu1IyCharged 49.182 4.135 49.182 4,135 0.000 100.00 0
HKEERH
02 P Cvé‘;‘;;:cmged 49.230 4.132 49.230 4132 0.000 100.00 (0]
BUGEERH
03 1301:7:;“%996 49178 4.133 49178 4.130 0.000 99.93 (0]
HIEERE
04 Tove Fﬁ'ycmged 49.480 4.140 49.480 4.140 0.000 100.00 (@]
HIREERHE
05 fove FJlﬁIyChaned 49.071 4141 49.071 4.141 0.000 100.00 0
HIREERRHE
06 A ;l-ﬁt;:charged 49.062 4.134 49.062 4.134 0.000 100.00 (@)
BIESRE
07 o ;jliha;g o 49.608 4.136 49.608 4.136 0.000 100.00 (@]
HRSEETRH
08 1 ove ;uIIyChafged 49.125 4,138 49.120 4.138 0.010 100.00 0
BHIKTARB
09 eve ;ﬁﬁharged 48.895 4,140 48.895 4.140 0.000 100.00 (0]
10 HRTRRE [ 49 204 4.133 49.204 4133 0.000 100.00 o)

1 CYC Fully Charged

BITEHR

;"J\:E: L'}‘ﬁg; V'ﬁF":; D-ﬁ?‘—ﬁi; R-ﬂ{i%; F‘Ed‘(; 0'%5{‘_&@\ %ﬁk‘éﬂ\ %ﬁg%\ %Mﬁ\ jﬁ.ﬂko
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YT R R B bR 7] #o6m, E12mW
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 45 No.: STR15079186S
My & 4
Appendix 4
78 N SR H 4475 vl
No. Name of Test Items Shock
AT Before W5 After FEEE | B dmE

Hmgms | RS liENAE S

TR IR Mass loss |Residual OCV

SamploNo. | Samplostaus | AR | THAR | wwEm | 7S o fom) OV | Test result
A
01 | HWEeA® | 49182 | 4135 | 49182 | 4435 | 0000 | 100.00 o)
02 | HEEAAG | 49230 | 4432 | 49.230 | 4132 | 0000 | 100.00 0
03 | HUEEAM | 49478 | 4430 | 49.178 | 4130 | 0.000 | 100.00 0
04 | HKEEAED | 49480 | 4140 | 49.480 | 4.140 | 0.000 | 100.00 0
05 | HUEAERE | 49071 | 4141 | 49.070 | 4441 | 0002 | 100.00 0
06 | MWEAAW | 49062 | 4134 | 49.062 | 4134 | 0000 | 100.00 0
07 | HWEEA® | 49608 | 4136 | 49.608 | 4.136 | 0000 | 100.00 0
08 | HWTAAM | 49420 | 4138 | 49120 | 4.138 | 0.000 | 100.00 o)
09 | HUEEAM | 48805 | 4.140 | 48.895 | 4.140 | 0.000 | 100.00 0
10 | HWERAES | 49204 | 4133 | 49204 | 4133 | 0.000 | 100.00 0

1 CYC Fully Charged

BIFER

o L-tEE; VPR, DR R-BERY; FAltk;  O-FilkER. THFR. TAME. EEGE. oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

YRR TR E RAH WTH, 121
Shenzhen SEM.Test Technology Co., Ltd. Page of
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dﬂ:‘sr % No.: STR15079186S
ff * 5
. Appendix 5
75 s | BRTA £ 41858
No. Name of Test ltems External short circuit
= FEMTRHR SR Sae :
B BERRTS Wl Ll IR T s
Sample No. Sample status (C) Test result Remark
BREETEH
01 1CYC Izlgty Chté'irgad 55.6 O /
Bk
02 1CYC I?:':Tlty Chc‘c'lirged 551 O I
BHRTEERH
03 1CYC FJ,IEI)' Charged 95.7 0 _ /
BRELRE
04 1 CYé\!?{-JETlh/ Charged 95.3 o /
HksEeToH
05 1 (I;[!C F?;:r;?y Charged 95.4 O /
Bk AERR
06 1CYC ;ﬁl)?:()harged 55.1 0 /
HREERH
07 1 cvé,K ;F!ij':charged 55.3 O /
HREETH
08 1CYC ;ul‘?ty Charged 55.1 O /
BT
09 1CYC Igiﬁt;:charged 55.6 O /
10 HUGER TR 55.8 o) /

1 CYC Fully Charged

HFZEA

o DRk R-BER; Foltk; O-EME. B, KiK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

VYT A TR R AT A )
Shenzhen SEM.Test Technology Co., Ltd.

#8T, 12m)
Page of
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TEST %55 No.: STR15079186S
fy % 6
Appendix 6
g 6 WA H 4255 HrIE
No. Name of Test ltems | Crush
Y B == SRy —wvs|
RS PR Pl bt g WAL ik
Sample No. Sample status () Test resuit Remark
B 50%EE
11 1 CYC 50% gapjty 27.8 (@) /
Tk B0%ER
1 2 1 CYC 50% Capacity 271 o /
Bk 50% AR
13 1 CYC 50% Capacity 28.4 O /
B 50% A E
14 1 cvéso% gapa%ty 27.9 O /
B 0% 7R
15 1 CYé\SO% Capai-'lty 28.5 0 /
A E

N/ 0y hoOS/

T Dk FoRRk; O-FfE. TitK.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

EYIm AR e R A AR

Shenzhen SEM.Test Technology Co., Ltd.

HOM, 12
Page of
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TEST %5 No.: STR15079186S
iy *& 7
Appendix 7
5 ;| WRRSBUH 4K i 7
No. Name of Test ltems | Overcharge
s FERE HIRRAE S U
Sample No. Sample status Test result Remark
HikZERE
16 1CYC ;ﬁny Charged 0 /
HRTEERH
17 1 GYC ;jry Charged 0 /
BHRTEERE
1 8 1 CYC F::?Iy Charged O I
Bk !
19 1 CY():\::{ry Charged 0 /
50 IKSEATE
20 50 CYC ggﬁy Charged O /
50 RIEATHL
21 50 CYC l-?l.ﬁly Charged 0 /
50 RELTH
22 50 CYé\ I?'LEI;":Charged O /
23 50 REERHE 0O /

50 CYC Fully Charged

M=

W DRk FRK, Ok, LK.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

FYITEF R R A R A F F10m, H12 5
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STR15079186S
fty *& 8
Appendix 8

¥5 g | BIBUH LR L)

No. Name of Test ltems Forced discharge

RS HERAS kA R /i

Sample No. Sample status Test result Remark
24 LR e o /
25 | Y P b o /
26 S Cre i it 0 /
27 | 0 /
28 vt i 0 /
29 e 0 /
30 1 cHE ot s 0 /
31 ot 0 /
32 e o /
33 10-5(.:?1:\1?3%}-51;?9% O /
34 50 g&%ﬁyﬁfﬁim O /
35 co Ly o Bl 0 /
3 e, 0 /
37 20 VG Fay ik 0 /
38 o i 0 /
39 e 0 /
40 e 0 /
41 20 Y Pl it 0 /
42 e 0 /
43 LS o 0 /

;;E‘E: D'ﬁ‘ﬁg, F-Ekl O'%ﬁw\ %Ej{o
Note: D-Disassembly, F-Fire, O-No disassembly & no fire

FYIH R R RAT R A R FMMI, 1251
Shenzhen SEM.Test Technology Co., Ltd. Page of
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45 No.: STR15079186S

Mo B
Sample photo
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